POS NO. SPARE PART DESCRIPTION PCS ITEM NO.

Three-hole wash basin mixer E-2110-LM21B 5708020

1 Faucet body 1 2812550
2 |Valve body G1/2" 2 12123400
3 |Drain 1 |2112400
4 Spout elbow 1 2812260
5 Body pipe 1 (2812200
6 |Handle body 2 12812640
7 Mounting Pipe 1 (2812410
8 Rosette 1 (2812230
9 |Hose G1/2-G3/8-450 2 12900608
10 |Decorative cap 1 |2812700
11 Spout 1 12812140
12 |Ceramic head L Flush 2 12002860
13 |Handle base 2 2812610
14 |Handle body 2 5708350
15 |Handle arm 2 |5708310
16 |Lifter rod 1 |2004370
17  |Nipple NW G3/8-G1/2 2 12900480
18  |Nut M30x1,5 1 |2812490
19  |Pull-out rod 1 |2303450
20 |Handle end 2 |5583760
21 Decorative ring 1 12812110
22 |Nut 3/4" 4 |2005490
23  |Connector 2 15061710
24  |Metal Washer 4 2005480
25  |Plug insert Cpl 2 15029930
26 |Washer fi31/51x1.5 1 |2812425
27  |Screw M6x25 1SO 4026 2 19903386
28* |Aerator Key M18,5x1 1 |2303985
29 |Washer PVC 4 2002930
30 |Aerator M18,5x1 1 |2303975
31 |Connector 1 |2240510
32 |Fixing insert 1 2812990
33 |Rubber washer 1 2000180
34* |Key hex PN-ISO 2936-2 2 19919050
35 |Gasket 18.5x12.5x3 2 12076455
36* |Hose M8x1-G1/2-450 2 /2900165
37 |Gatka Pociggacza Kpl 1 |2812950
38 |Soldered Pipe L-190 2 12812360
39 |[Sliding washer 2 |5206370
40 |O-ring 51x3,55 1 ]9917510
41  |O-ring 7,1x1,5 2 9917051
42 |Screw M4x4 1SO-4029 2 19903028




